
 
 
 
 
 
 
 

 
 
 

* 
* 
* 
* 
 

 
 
  ** 

 
 
 
 
 
 
 
 
 
 
 
  
 

SPARE PARTS LIST 
ITEM QTY PART NO. HERCULES PART NO. DESCRIPTION 

1 3 A13057  HHCS, 1/2 -13 x 1.50" 

2 7 A18738  LOCK WASHER 1/2" ZINC PLATED 

3 6 A00466  NUT, 7/8" 

4 6 A00462  LOCK WASHER 7/8" 

5 6 A08865  HHCS 7/8 - 9 x 5.50", GRADE 8 

6 1 B108149  GUIDE WEDGE (32mm WMS105) 

7 1 A00491  BEARING CUP 

8 1 A00492  BEARING- TIMKIN 

9 1 A00493  TIMKIN RETAINING NUT 

10 1 A00494  TIMKIN LOCK WASHER 

11 1 A00474 HA203-111 GREASE ZERK 1/4-18 NPT 

12 1 B108142  COVER PLATE 

13 1 B02936  LINE CLAMP INSERT (SEE PAGE 10) 

14 3 A19037-01219  3/4" SCH 40 GALVANIZED PIPE x 12.19", NO THREADS 

15 3 A00462  LOCK WASHER 7/8" 

16 6 A00466  NUT, 7/8" 

17 3 B108115  PIN ASSEMBLY 

18 4 A18739  HHCS, 1/2 -13 x 1.25" 

19 24 A12991  LOCK WASHER 5/8" 

20 24 A21092  SHCS - 5/8 -18 UNF x 1.75", GRADE ASTM A574 WIRE LOCKABLE 
 


